SN, o BT
MA N, AN gpny

. & TESTING
190014231687 77N\ “wal®  cnasLiss

W

iacrk CNAS ax

No. FX21080051

?I =
=

TEST  REPORT

B m & K 7NN IRt

NAME OF SAMPLE

& £ B i J M R R AT R A ]
CLIENT

A I P ZEA

CLASSIFICATION OF TEST

LNV B REZ AR B BRI O

The Quality Supervision and Inspection Center of Synthetic
Material Ageing of Chemical Industry
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NOTES

The test report is invalid without the stamp of “Special Seal for Test” or
“Common Seal of Test Unit” .

The copy of the test report is invalid without the remarked stamp of “Special
Seal for Test” or “Common Seal of Test Unit” .

The test report without the signatures of operator, supervisor and manager is
invalid.

The modified report is invalid.

When there is disagreement to the test report , the test unit should be informed
withinlb days since the report is received by the client. Overdue information
will not be accepted.

The commission test is responsible to the sample accepted by the laboratory only.
The data and results in the reports without CMA identification, as well as the
data and results are not in the scope of the laboratory’ s qualification in the

reports with CMA identification, are not socially proven. Only for the internal
use of the client.
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Add: Guangzhou Research Institute of Synthetic Material Limited Company, No. 396
chebei road west , Tangxia Tianhe Guangzhou China

B 3E (Tel) : (020)32373502. 82579379. 82577727+ 32373655, 32377723
HifFHE (Complaint Tel.) (020)32373200
M 4% (Post No) : 510665

PdiE: www. gzlaohuasuo. com
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The Quality Supervision and Inspection Center of Synthetic

Material Ageing of Chemical Industry
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The Quality Supervision and Inspection Center of Synthetic

No. FX21080051

Material Ageing of Chemical Industry
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Preparation of Sample
and Explanation
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Main Testing and
Mesuring Instruments

DHG-9140A HE FRHE I & X T-15:48 (L2090) , XB 620M 432 — K°F
(L2071) , BSA224SHLF R (1.2039) , 20190534 & & (L5019-1)
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